North Dakota Department of Environmental Quality Public Notice
Issue of an NDPDES Permit

Public Notice Date: 2/1/2023 Public Notice Number: ND-2023-004

Purpose of Public Notice

The Department intends to issue the following North Dakota Pollutant Discharge Elimination System
(NDPDES) Discharge Permit under the authority of Section 61-28-04 of the North Dakota Century
Code.

Permit Information
Application Date: 6/9/2023 Application Number: ND0027031

Applicant Name: SAFuels X Renewable Fuels Facility
Mailing Address: PO Box 299, Trenton, ND 58553
Telephone Number: 702.685.1118

Proposed Permit Expiration Date: 3/31/2028

Facility Description

This application is for a biofuels processing facility near Trenton, ND, designed to produce 100 million
[...]
33.1-16-01),
» Standards of Quality for Waters of the State (NDAC chapter 33.1-16-02.1).

These rules require any treatment facility operator to obtain an NDPDES permit before
discharging wastewater to state waters. They also define the basis for limits on each discharge
and for other requirements imposed by the permit.

According to NDAC section 33.1-16-01-08, the department must prepare a draft permit and
accompanying fact sheet and make it available for public review. The department must also
publish an announcement (public notice) during a period of thirty days, informing the public
where a draft permit may be obtained and where comments regarding the draft permit may be
sent (NDAC section 33.1-16-01-07). For more information regarding preparing and submitting
comments about the fact sheet and permit, please see Appendix A — Public Involvement.
Following the public comment period, the department may make changes to the draft NDPDES
permit. The department will summarize the responses to comments and changes to the permit
in Appendix E — Response to Comments.



FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031
SAFuels X (SAFX) Renewable Fuels
EXPIRATION DATE: March 31, 2028

Page 2 of 40
TABLE OF CONTENTS
BACKGROUND INFORMATION .....ctttitiiitiiiiiieiietteeeee ettt ee e e e eeeeeaeeaeeeeeaeaaaeeeaeseeaaeeaeaeeaeeeaeeeeeees 3
FACILITY DESCRIPTION. .....uttiittitieiiiiiiiiiitte e e e e e sttt ee e e e e e e s s sssbtsaeeaaaeeaaasnseteaeaaaeeeaasssssssseneaeens 6
I E=TE U 01T oS} V] €= o TP PPPTR 6
(@011 7= 11 I L= T o f 101 £ Y o P USPPPPPPRRN 9
PERMIT STATUS ittt et e e e e e e e ettt et e e e e e e s s b et e eeeeeaaaa s sbtaeeeaaeeeeaanssssaneeeaeens 9
PROPOSED PERMIT LIMITS . eiiiiiie ittt e e st a e e e e e e st e e e e e e e e s s nnnnnnnanaaeens 9
EFfIUENT LIMITALIONS ...uiiiiiiiiiiiiit s 12
SELF-MONITORING REQUIREMENTS ...ttt a e 18
MONITOrING REQUITEMENTS .ouuiii i s e e e e et e e e e e e e e e et e e e e e e e e e e aataaaeeaeas 18
SURFACE WATER QUALITY-BASED EFFLUENT LIMITS....cccoiiiiiieeeeeeeeeee e, 22
Numerical Criteria for the Protection of Aquatic Life and Recreation ............cccccceeeeee.. 22
Numerical Criteria for the Protection of Human Health ................cccciiiiiiiiiiiiie 22
AN EE T = LN I O 1 (=T - R 23
ANTIOEGTAUALION ...tttk 23
Biochemical Oxygen Demand (BODS) ....cc..couiiiiiiiiiiiiiieee ittt 23
Total SUSPENTEU SOIIAS (TSS) ..uuuuuiuuuureununrrunnrntineennennneeneesnsssbseeseeeeeeeeeeneeeeseeereeeneesneereerrneenes 24
P H ettt ettt e e e e e e e e b ateaeeaee e e e n et anaeta e e e e e e Ettrtaaeaeeeaaannrarnaraaeenn 24
(O 1= g ol T =T ] = PP 24
N 141210 ] 1= = T A PP 24
Nutrients (Phosphorus and NIitrOgEN) .....coco i 26
Whole EffUENT TOXICITY (MWET) .. .eeeeiiiiettiiuneeneeeiuusstenenneeaseeseeseesessssseeeeeeasssssesssesenneensnssnnnnnnnes 26
CWA SECTION BLB(D) teeirruuniiiieiei it e e e e e e e e e e e e e e e e e e e e e ea b b e s e eeeaeesesstaaaaaeeaaesennnes 28
L LU T = T T == L 1 28
PERMIT ISSUANCE PROCEDURES .......ouuiiiiiiiiiiiiiiiiieiit e e e e et a e e e e e s s snssaaeaaaeaeeaannnnneees 30
S 0 0 1 AN o3 0] 30
PropoSed PerMit ISSUANCE ...ttt e e e ettt e e e e e e e e e aa e e eaeas 30
APPENDIX A — PUBLIC INVOLVEMENT INFORMATION.....cctiiiiiiii e 31
APPENDIX B = DEFINITIONS.....ccii ittt e e e e e e sttt e e e e e e e e e st aeeaaaeeeasnnnnnnneeeaeens 33
APPENDIX C = CHEMICALS ...t e e e e e e et e e e eeeas 36
APPENDIX D — CALCULATIONS .. ..ttt ettt e e st a e e e e e e e e e e e e e e s annnnnnnaeeaeens 37

APPENDIX E — RESPONSE TO COMMENTS ..ottt e e eeeees 40



FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031

SAFuels X (SAFX) Renewable Fuels
EXPIRATION DATE: March 31, 2028
Page 3 of 40

BACKGROUND INFORMATION

Table 1 - General Facility Information

Applicant:

AIC Energy Corp dba SAFuels X Sustainable
Aviation

Facility Name and Address:

SAFuels X (SAFX) Renewable Fuels Facility
14848 42" St. NW
Williston, ND 58801

Permit Number:

ND0027031

Permit Type:

Non-POTW, Issuance

Type of Treatment:

Mechanical

SIC Code:

2869 — Industrial Organic Chemicals, Not
Elsewhere Classified

NAICS Code:

325199 — All Other Basic Organic Chemical
Manufacturing

Discharge Location:

Missouri River, Class | Stream
Latitude: 47.986944
Longitude: -103.963333

Hydrologic Code:

1011010101 — Lake Sakakawea




FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031
SAFuels X (SAFX) Renewable Fuels
EXPIRATION DATE: March 31, 2028

Page 4 of 40
) h 7 ] d 3 >
X — : : - LS < Nl
2 pa : ! e WA
' il i L S :
73 iy - . 8 A
7 ( S /l'.‘ " e
231 e 32 PAS 2 o330
T % BN "\
j > e v A
N N " RS
‘ ) ‘ A T 152N! R 104WHET. 152N, R. 103W
24 jj° t'/ > Q,l % T iy AN A bz
{ S ) ) ) o 0 i /"

N\ 1
I _
v () =
e ]
TRVETy Al :
i p, 1§ !
T S Y # L (iae
= : T. 153N R-103W @ T.153N, R. 102W

),

. .w/,é’/’.‘d-;‘ =

1 Lo

T. 152N, R. 103W, Sec. 5

Topo Map
Y  Wastewater Discharge ©  Stock Well — Rawand Waste E AIC Facility
Surface Water B asments
° Domestic Well [} Monitoring Site Storm Water Township/Range
Discharge Line Boundaty
©  Industrial Well ®  TestHole 2 Section
P~ Streams and Rivers Bownda
@  Observation Well e Unknown 24

0

LAT: 48° 1' 16.916" LONG: -103° 53" 32.412"
Williams County, North Dakota

1 2
1Miles

Figure 1 - SAFuels X Renewable Fuels Facility Topographic Map (Permit Application June 7, 2022)



FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031
SAFuels X (SAFX) Renewable Fuels

EXPIRATION DATE: March 31, 2028

Page 5 of 40

3, ,'QA{JETQ’?X Renewa‘b?éﬂ}é}?_#édﬂity o

\ 41804
» / \

f:t'

@ Outfall 001

Figure 2 - SAFuels X Renewable Fuels Facility Aerial Photo (Google Earth May 29, 2017)




FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031
SAFuels X (SAFX) Renewable Fuels

EXPIRATION DATE: March 31, 2028

Page 6 of 40

FACILITY DESCRIPTION

SAFuels X (SAFX) is a renewable fuels facility located approximately two miles east of Buford,
ND in an existing industrial park. Feedstock for the facility will be shipped to the site via rail
through an adjacent rail port in Trenton, ND. The majority of the feedstock arriving at the facility
will be pretreated. However, for feedstock that has not been pretreated, the facility will contain a
pretreatment unit (PTU) to process the raw crude vegetable oils (initially soybean and/or canola
oil). The subsequent hydrotreating unit then removes unwanted impurities by reacting with
hydrogen, produced from the steam methane reformer, in the presence of a catalyst. The
converted oil is then taken to an isomerization unit to enhance cold flow properties. The
selected products are then isolated and separated from a fractionation column.

Treated wastewater is expected to be discharged to the Missouri River via a pipeline
approximately five miles in length. This pipeline will be adjacent to the facilities raw water
supply line. Treated wastewater will be discharged approximately 200 feet downstream of the
water intake point.

Raw water will be withdrawn from the Missouri River and treated on site. Sludge generated
during raw water treatment will be concentrated prior to disposal via on-site centrifuges. This
material will then be taken to an approved landfill. The intake has been evaluated for 316(b)
requirements and the department determined this intake does not qualify for coverage. Refer to
CWA Section 316(b) of this factsheet for more details.

Treatment System

Incoming wastewater from the PTU enters the heat exchangers (HXR) and is mixed with a
stream from the equalization (EQ) tank. The mixture is cooled by the HXR’s plant wide cooling
water. The wastewater and cooling water do not mix. Temperature in the EQ tank is
maintained to promote bacterial growth in the wastewater treatment unit. The EQ tank also
contains a course bubble diffuser system to provide agitation and to prevent the wastewater
from becoming septic. The cooling and equalization section of the facility provide a buffer to the
wastewater treatment unit and reduces large changes to the subsequent chemical and
biological treatment systems.

Wastewater from the EQ tank enters the chemical dissolved air floatation (CDAF) where it is
chemically conditioned to promote fats, oils, and grease (FOG) coagulation into flocs. The
CDAF is capable of multiple chemical treatments to optimize the performance of the wastewater
treatment unit. The first option for chemical treatment is acidulation, which is the process of
lowering a solution’s pH by dosing acid into it. Emulsified FOG is coagulated and settles at a
pH of approximately 3.9. Acidulation minimizes chemical consumption and typically results in a
high concentration and pure FOG float. The second option for treatment is chemical dosing if
acidulation does not provide sufficient separation of the FOG. Coagulant and polymer are
injected into the flocculators to enhance floc formation for separation in the CDAF. If pH
adjustment is necessary, caustic or acid are used. A list of proposed chemicals is listed in
Appendix C. Specific chemicals will be reviewed by the department once specific vendors
have been selected.



FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031
SAFuels X (SAFX) Renewable Fuels

EXPIRATION DATE: March 31, 2028

Page 7 of 40

After chemical injection, wastewater enters the flocculator that integrates microscopic air
bubbles in the FOG floc. The floc rises to the surface where it is skimmed off into the float tank.
The FOG floc is collected and disposed of following the facilities plan regarding solid waste.

FOG free wastewater from the CDAF is combined with wastewater from the steam methane
reformer (HTCR) and hydro-processing units (RFU) in the lift tank. The lift tank performs the
same function as the EQ tank. The pH of the lift tank is maintained to be neutral, and
wastewater is then pumped into a sequential batch reactor (SBR).

The SBR is a self-contained activated sludge treatment system incorporating equalization,
aeration, and clarification. Removal of nitrogen and phosphorus is accomplished by
anaerobic/anoxic mixing during the fill and cycling of the aeration blowers during the reactor fill
and reaction sequence steps. The aeration blowers operate in conduction with real-time
continuous dissolved oxygen (DO) measurements to control the SBR to a determined DO level.
The wastewater treatment system consists of two SBR units, which allows for the continuous
operation of the system while each sequence of the SBR occurs. The floating decanter
removes treated wastewater without removing activated sludge. The treated wastewater flows
to a post-treatment EQ (PEQ) tank. Excess activated sludge generated during the treatment
process is pumped to the aerobic digester and is treated using a similar aeration system as the
SBR. However, the aerobic digester is a continuous operation. The activated sludge and water
mixture is passed through a 2-phase decanter to separate the sludge for disposal. The solids
generated are disposed of off-site and the wastewater is routed back to the lift station tank.

The PEQ tank provides storage and equalization of treated wastewater prior to discharge. A
blower system provides aeration and agitation to reduce solids settling. A consistent stream of
wastewater leaves the PEQ and enters the tertiary treatment (TT) tank for solids settling. The
TT tank wastewater is pumped approximately five miles to an open pipe discharge into the
Missouri River. Settled solids from the TT tank are routed back to the lift station tank.
Compliance samples will be taken after the TT tank prior to leaving the facility site.



FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031

SAFuels X (SAFX) Renewable Fuels
EXPIRATION DATE: March 31, 2028

MISC. Streams
289,440 GPD

Influent
40,464GPD
>

Centrate 2,304 GPD

[ 3

No Normal Flow

Yy

Base

Page 8 of 40
CWR o
TBD g E
| %5
£(8|&
Influent Influent
42,192 GPD, Influent TBD _
i ~ EQ [——»| Chemical DAF
Cooling |
Cooling
cws TBD |_
TBD
Float

Figure 3 — SAFuels X Facility Flow Diagram of Treatment System (Permit Application June 7, 2022)

1724 GPD

Lift
Station

Influent
169,776
GPD

780 A

r'y

Influent
169,776
GPD

> SBR 1

Influent
3,312 GPD

Aerobic
Digester

Influent
2,448 GPD

Influent
166,608

GPD

2 PHASE
DECANTER

2

A4
SOLIDS

Influent

» SBR2

Influent
3312 GPD

Influent
166,608 GPD

Post EQ

332,204 GPD

Salids
01.6 GPD

-]

A4

Tertiary
Treatment

[

Solids
201.6 GPD

Discharge to
Rolloff/Truck

Effluent

332,204 GPD
—



FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031
SAFuels X (SAFX) Renewable Fuels

EXPIRATION DATE: March 31, 2028

Page 9 of 40

Outfall Description

The authorization to discharge provided under this permit is limited to those outfalls specifically
designated below as discharge location. Discharges at any location not authorized under a
NDPDES permit is a violation of the CWA and could subject the person(s) responsible for such
discharge to penalties under Section 309 of the CWA. Knowingly discharging from an
unauthorized location or failing to report an unauthorized discharge within the specified
timeframe outlined in this permit could subject such person(s) to penalties as provided under the
CWA. There is one active outfall for this facility as described below:

Outfall 001. Active. Final Outfall. Industrial Wastewater

Latitude: 47.986944 Longitude: -103.963333 County: Williams
Township: 152N Range: 104W Section: 14 QQ: BB
Receiving Stream: Missouri River Classification: |

Outfall Description: This is the final outfall for treated industrial wastewater from the
wastewater treatment system at the facility. This outfall is located five (5) miles from the
facility and approximately 200 feet downstream from the raw water intake structure. The
compliance point is after the tertiary treatment tank prior to the effluent leaving the facility site.

PERMIT STATUS

This is the first issuance of this permit. The department received EPA application Form 1 and
2D on June 7, 2022 with the signed copies received on June 9, 2022. The application was
accepted as complete on November 8, 2022.

PROPOSED PERMIT LIMITS

The discharge of wastewater generated in the renewable fuels refining process for this facility is
regulated under 40 CFR 414, Subpart F. The Code of Federal Regulations 40 CFR 414.64
require New Source Performance Standards (NSPS) calculations be done for 5-Day
Biochemical Oxygen Demand (BODs), Total Suspended Solids (TSS), and pH. This facility is
subject to NSPS and must not exceed the quantity (mass) determined by multiplying the
process wastewater flow times the concentrations in the following table:

Table 2 - New Source Performance Standards (NSPS) 40 CFR 414.64

Parameter Daily Maximum Maximum Monthly Average
BODs, mg/l 80 30
TSS, mg/l 149 46

pH, s.u. Within the range of 6.0 to 9.0 at all times

40 CFR 414.64 also addresses the discharge of toxic pollutants and established effluent
guidelines for those pollutants in 40 CFR 414.91 using Best Available Technology (BAT) and
NSPS. This facility is subject to 40 CFR 414.91 and must not exceed the quantity (mass)
determined by multiplying the process wastewater flow times the concentrations in the following
table:



FACT SHEET FOR NDPDES GENERAL PERMIT ND0027031
SAFuels X (SAFX) Renewable Fuels

EXPIRATION DATE: March 31, 2028

Page 10 of 40

Table 3 - Best Available Technology and New Source Performance Standards 40 CFR
414.91

Parameter Daily Maximum Maximum Monthly Average
Acenaphthene, ug/l 59 22
Acenaphthylene, pg/l 59 22
Acrylonitrile, pg/I 242 96
Anthracene, pg/l 59 22
Benzene, g/l 136 37
Benzo(a)anthracene, ug/l 59 22
3,4-Benzofluoranthene, ug/l 61 23
Benzo(k)fluoranthene, pg/I 59 22
Benzo(a)pyrene, ug/l 61 23
Bis(2-ethylhexyl) phthalate, ug/| 279 103
Carbon Tetrachloride, g/l 38 18
Chlorobenzene, g/l 28 15
Chloroethane, ug/l 268 104
Chloroform, pg/l 46 21
2-Chlorophenol, pg/l 98 31
Chrysene, ugl/l 59 22
Di-n-butyl phthalate, ug/l 57 27
1,2-Dichlorobenzene, ugl/l 163 77
1,3-Dichlorobenzene, ug/l 44 31
1,4-Dichlorobenzene, ug/l 28 15
1,1-Dichloroethane, ug/l 59 22
1,2- Dichloroethane, pg/l 211 68